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e the undersigned Surveyor to this Society did ar the request of
: f  Messrs. Nova Scotia Steel & Coal Co.,Ld.,New Glasgow, N. 8., at-
[AMY tend at their Works for the purpose of examining and testing two

air receivers to the order of Messrs. Canadian fairbanks lorse
Company, Ld.

On liay 6th, 1931, and subsequently, made examination, tested the
: plating to be used, also tested the air receivers when completed
i to 425 1bs. and found all satisfactory.
The results of the tests of material were as follows:=-
ool Bottom head, tensile 62450 1bs. per sq. in.

A Lop head, tensile 62650 lbs. per Saqe in.
TR

Sutt strap, inside, tensile 63700 1bs. per S4q. in.
51994 Sutt strap, outside,tensile 62940 1bs. Per sg. in.

% ohell plate tensile 66100 1lbs. Per 8. in.
195k

£11 bend tests were found satisfactory.

lhe two receivers were stamped as below

¢ 9d Hos B 04 & Ko, 804 9
LLOYDS TES® LLOYDS 2ES U
4 26 1be 4 8 b 1bs.
We B, 26 0 e, We 2. 28 0 1ha.
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Surveéyor to Lloyd'§ Registen.
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oiarabd Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide thag :—

suhile the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is
Berstood that neither the Committee nor the Society are under any circumstances whatever to be held responsible for

i90#Uracy in any report or certificate issued by the Society or its Surveyors, or in any entry in the Register Book or other

:f,the Society, or for any error of judgnient, default, or negligence of the Surveyors, or other Officers or Agents
ety.” T ale ek
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